
 

Division of Surface Water
December 15th, 2015 

Biological and Water Quality Study of the 
Tiffin River and Select Tributaries, 2012-2014. 

Defiance, Fulton, Williams, and Henry Counties 



DSW/EAS 2015-06-04 Tiffin River Watershed 2012-14 December 15th, 2015 

Biological and Water Quality Study 
of the 

Tiffin River and Select Tributaries, 2012-2014 

Defiance, Fulton, Williams, and Henry Counties 

Prepared by 
State of Ohio Environmental Protection 

Agency 

Division of Surface Water 
Lazarus Government Center

50 West Town Street, Suite 700 
P.O. Box 1049 

Columbus, Ohio 43216-1049 

Ecological Assessment Section 
4675 Homer Ohio Lane 
Groveport, Ohio 43125 

Northwest District Office 
[...]
concentrations at RM 11.69 are moderate, DO is depressed by excess loading of organic material; 
therefore, no large swings are measured.  By RM 7.92 organic enrichment no longer dominated the 
system and both D.O and chlorophyll-a again indicated excess primary production (eutrophication).  
Downstream from RM 7.92, Mill Creek flows through Harrison Lake, which effectively assimilates 
phosphorus and leads to decreased TP concentrations and DO ranges at RM 1.85. 
 
Dry Creek is a very low velocity stream with silty substrates and indicators of natural organic 
enrichment.  While the substrates in Dry Creek are not appropriate for Ohio EPA sampling methods of 
benthic chlorophyll-a, visual assessment by staff indicated significant algal growth in pools and stagnant 
edges of the channel.  Algae and organic material are not flushed from the system due to the extremely 
low velocity at this site, leading to DO indicators of both organic and nutrient enrichment over the 
length of the sampling season.  The later sampling period, which followed a long stretch of warm, dry 
weather, saw a diel DO swing of 7.4 mg/L in Dry Creek, which is indicative of eutrophication. 
 

Chemistry – Surface Water Metals 
Metals were measured routinely at 13 locations in 2013 and four locations in 2012 with 18 parameters 
tested (Appendix F).  Iron exceeded the statewide WQS criterion for the protection of agricultural uses 
throughout the watershed and a single aquatic life copper exceedance occurred in Mud Creek at Trinity 
Road in 2013 (Table 13).  Currently, there is no standard for aluminum; however, elevated levels as 
compared to other results reported during the monitoring period occurred in Lick Creek at Trinity Road, 
Mud Creek at Trinity Road, and in the Tiffin River at County Road C in 2013.  The iron and aluminum 
results were likely a consequence of the surrounding geology and influences from ground water.  The 
source of the copper exceedance in Mud Creek at Trinity Road may be from runoff due to high flows 
observed in the stream during sample collection.  No other metal exceedances were found throughout 
the study area in 2013 and no metal exceedances occurred in 2012. 
 



DSW/EAS 2015-06-04 Tiffin River Watershed 2012-14 December 15th 2015 
 

118 

NPDES PERMITTED FACILITIES 
A total of 31 National Pollutant Discharge Elimination System (NPDES) permitted facilities discharge 
sanitary wastewater, industrial process water, and/or industrial storm water into the Tiffin River 
watershed (04100006) within Defiance, Fulton, and Williams counties.  Each facility is required to 
monitor their discharges according to sampling and monitoring conditions specified in their NPDES 
permit and report results to Ohio EPA in a Discharge Monitoring Report (DMR).  Individual NPDES 
permits in the Tiffin River watershed are listed in Table 20.  The city of Bryan and the village of Archbold 
are considered major dischargers based on the volume (>1 MGD) and type of waste they discharge.  All 
other individual NPDES permitted facilities in the watershed are considered minor dischargers.  Minor 
dischargers include two CAFOs, eight activated sludge sewage treatment plants, four sewage lagoons, 
four package plants, and two industrial storm water discharges. 
 
General NPDES permits are a potential alternative for facilities that have a minimal effect on the 
environment, have similar operations, and meet certain eligibility criteria.  There are several different 
types of general permits including, but not limited to, small sanitary sewer discharges, petroleum bulk 
storage, and non-contact cooling water.  A list of facilities covered under each type may be found at 
http://epa.ohio.gov/dsw/permits/NonStormgplist.aspx .  There are also several types of general permits 
specific to storm water including, but not limited to, small municipal separate storm sewer systems 
(MS4s), construction sites, industries, and marinas.  The only small MS4 in the study area covered by an 
NPDES permit is the city of Defiance.  A list of facilities covered under each type may be found at 
http://epa.ohio.gov/dsw/permits/gplist.aspx . 
 
Table 20. Facilities regulated by an individual NPDES permit for the Tiffin River Watershed Assessment Unit (04100006). 

Facility Name Ohio EPA 
Permit No. 

Receiving 
Stream 

River 
Mile 

Wastewater Type and 
Treatment System 

BP Amoco Oil 
Corp Bulk Plant 
Bryan 

2IN00177 Storm Sewer to Prairie 
Creek 1.22 

Storm Water Sedimentation 
Basin 

Bryan Metal - 
Global 
Suspension 
Systems 

2IC00039 Storm Sewer to Ditch 40 0.64 Noncontact cooling water 

Bryan WTP 2IY00002 
Storm Sewer to Prairie 
Creek 11.67 Filter backwash water 

Bryan WWTP 2PD00018 Prairie Creek 11.0 3.14 MGD Activated Sludge 
Durham Estates 
WWTP 2PG00085 Tributary to Lick Creek N/A 0.02 MGD Activated Sludge 

Hickory Hills 
Subsewer District 2PG00084 Tributary to Owl Creek 0.77 0.0055 MGD Activated Sludge 

Hillside Nursing 
Home 2PG00086 Beaver Creek 15.4 0.042 MGD Sand Filter 

Kunkle 
Schoolhouse 2PR00129 Tributary to West Fork 

Mill Creek N/A 0.0071 MGD Package Plant 

Lakeland Woods 2PG00087 Beaver Creek 4.65 
0.03 MGD Activated Sludge, 
sand filter 

http://epa.ohio.gov/dsw/permits/NonStormgplist.aspx
http://epa.ohio.gov/dsw/permits/gplist.aspx


DSW/EAS 2015-06-04 Tiffin River Watershed 2012-14 December 15th 2015 
 

119 

Facility Name Ohio EPA 
Permit No. 

Receiving 
Stream 

River 
Mile 

Wastewater Type and 
Treatment System 

Manufactured 
Housing 
Enterprises 

2PR00141 Little Lick Creek 9.6 0.006 MGD Lagoon System 

Norlick Place 2PG00067 Lick Creek 21.76 0.048 MGD Activated Sludge 

Ohio Turnpike 
Commission 
Kunkle 
Maintenance 

2PP00047 Tributary to Beaver 
Creek N/A 0.0015 MGD Package Plant 

Spangler Candy 
Company 2IH00107 Storm Sewer to Ditch 40 N/A Noncontact cooling water 

Springfield Dairy 
LLC 2IK00041 Tributary to Prairie 

Creek N/A Storm Water, manure 
discharge to fields 

Stryker WWTP 2PB00009 Tributary to Tiffin River 0.28 0.350 MGD Aerated Lagoon 
System 

Altenloh Brinck 
Co., AKA Tru Fast 
LLC 

2PR00105 Tributary to Little Lick 
Creek 2.2 0.008 MGD Package Plant 

West Unity STP 2PB00021 Walnut Run 3.75 0.325 MGD Activated Sludge 
Williams Co S. 
Central Sewer 
District 

2PH00018 Miller Creek 1.8 0.127 MGD Stabilization Pond 

Williams County 
Landfill 2IN00124 Lick Creek & Tributary to 

Miller Creek 25.3 4 Storm Water outfalls from 
sedimentation ponds 

Evansport WWTP 2PG00055 Tiffin River 20.6 0.050 MGD Activated Sludge 
Evergreen Lane 
Office Complex 2PG00052 Tiffin River 7.3 0.015 MGD Activated Sludge 

Ney WTP 2IV00112 Little Lick Creek 2.99 0.005 MGD sand filtration 
backwash water 

Ney WWTP 
Lagoon 2PA00095 Lick Creek 10.5 0.041 MGD Stabilization Pond 

Northeastern 
Local Schools - 
Tinora 

2PT00018 S. Branch Behrens Ditch 1.9 0.022 MGD Extended 
Aeration with sand filters 

Park Place MHP 2PY00065 Tributary to Tiffin River 1.03 0.0125 MGD Sand Filtration 

Vander Made 
Dairy LLC 2IK00021 Tributary to Dry Creek 4.66 Storm Water, manure 

discharge to fields 

Archbold WWTP 2PD00017 Brush Creek 13.95 2.5 MGD Contact Stabilization 



DSW/EAS 2015-06-04 Tiffin River Watershed 2012-14 December 15th 2015 
 

120 

Facility Name Ohio EPA 
Permit No. 

Receiving 
Stream 

River 
Mile 

Wastewater Type and 
Treatment System 

Fayette WWTP 2PB00045 Tributary to Deer Creek 0.25 0.26 MGD Lagoon System – 
controlled discharge 

Harrison Lake 
State Park 2PP00001 Mill Creek 4.92 0.040 MGD Package Plant – 

sand filtration 

Pettisville WWTP 2PG00014 Tributary to Brush Creek 2.0 0.116 MGD Lagoon System – 
controlled discharge 

 
 
The city of Bryan and the village of Archbold WWTPs are considered major dischargers and are discussed 
in detail below.  The West Unity WWTP is also discussed in detail below due to E. coli and ammonia 
permit violations. 

City of Bryan WWTP (Ohio EPA Permit # 2PD00018) 

 
The city of Bryan WWTP serves approximately 9,230 residents in Pulaski Township, Jefferson Township, 
and the city of Bryan itself.  Sewer services for the City are provided by a municipal sanitary sewer 
wastewater treatment plant with an average daily design flow of 3.14 MGD.  Sanitary waste from the 
City receives preliminary treatment through a bar screen, secondary treatment with 
aeration/sedimentation and activated sludge, and final clarification in the clarifiers.  The treated effluent 
then undergoes chlorination and de-chlorination during the recreational season prior to discharge to 
Prairie Creek. 
 
The sanitary sewer collection system for the City is made up of 100% separate sanitary sewers; however, 
sanitary sewer overflows directly to Prairie Creek (RM 11.0) occur during excessive flows in the system.  
A bypass exists that discharges to an equalization basin during high flow events.  The City is completing 
inspections to identify sources of clean water to the sanitary sewer system to reduce unnecessary flow 
to the system especially during high flow events. 
 
Ohio EPA most recently conducted a compliance sampling inspection and bioassay of the Bryan WWTP 
on May 9-10, 2011.  The effluent from outfall 002 was not acutely toxic to Pimephales promelas (fathead 
minnows) or Ceriodaphnia dubia (a microcrustacean). 
 
Pollutant loadings from the city of Bryan WWTP between 2003 and 2013 were evaluated and annual 
statistics for nitrate + nitrite and total phosphorus loadings are displayed in Figure 40 and Figure 41.  The 
plant discharged at a fairly consistent flow during the evaluation period.  The annual nitrate + nitrite 
loadings have remained fairly steady; however, annual average discharge concentrations are high.  
Phosphorus loads have decreased over the past 9 years. 
 



DSW/EAS 2015-06-04 Tiffin River Watershed 2012-14 December 15th 2015 
 

121 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Figure 41. Annual total phosphorus loadings for the Bryan WWTP from 2003-2013. 

Figure 40. Annual nitrate+nitrite loadings for the Bryan WWTP from 2003-2013. 

 



DSW/EAS 2015-06-04 Tiffin River Watershed 2012-14 December 15th 2015 
 

122 

Village of Archbold WWTP (Ohio EPA Permit # 2PD00017) 
 
The village of Archbold WWTP serves approximately 5,290 residents in the Elmira-Burlington area, 
Ridgeville Township, and the village of Archbold.  Sewer services for the Village are provided by a 
municipal sanitary sewer wastewater treatment plant with an average daily design flow of 2.5 MGD.  
Sanitary waste from the Village receives preliminary treatment through a bar screen, secondary 
treatment with aeration/sedimentation and contact stabilization (activated sludge), and final 
clarification in the clarifiers.  The treated effluent then undergoes chlorination and de-chlorination 
during the recreational season prior to discharge to Brush Creek at River Mile 13.95. 
 
Table 21. Archbold WWTP permit violations. Note: All E. coli values are expressed as colony forming units (cfu) per 100 ml of 
water. 

 
The sanitary sewer collection system for the Village is made up of 100% separate sanitary sewers. The 
Archbold WWTP had permit limit violations for E.coli bacteria from July to September 2013 contributing 
to the non-attainment status of the class B primary contact recreation criterion in Brush Creek during 
the 2013 sampling.  Permit violations for E.coli are summarized in Table 21. The most recent compliance 
sampling inspection and bioassay of the Archbold WWTP on May 7-8, 2012 specified that the effluent 
from outfall 002 was not acutely toxic to Pimephales promelas or Ceriodaphnia dubia. 
 
Pollutant loadings from the village of Archbold WWTP between 2008 and 2013 were evaluated and 
annual statistics for nitrate + nitrite and total phosphorus loadings are displayed in Figure 42 and Figure 
43.  Data are evaluated beginning in 2008 because of upgrades to the plant; the old polishing pond was 
converted into an equalization basin and the outfall was moved to discharge from clarification/chlorine 
tanks which were put online in May 2007.  The plant discharged at a fairly consistent flow during the 
evaluation period.  The annual nitrate + nitrite loadings steadily declined from 2008 to 2011 but began 
to increase in 2012-2013.  Phosphorus loads display a slight decreasing trend over the 6-year period. 
 
 
 
 
 
 

Permit No Reporting Period Station Parameter Limit Type Limit 
Reported 
Value 

Violation 
Date 

2PD00017 July 2013 002 E. coli 7D Conc. 362 1133.00 7/8/2013 
2PD00017 July 2013 002 E. coli 30D Conc. 161 251.029 7/1/2013 
2PD00017 August 2013 002 E. coli 30D Conc. 161 201.217 8/1/2013 
2PD00017 September 2013 002 E. coli 7D Conc. 362 527.133 9/8/2013 
2PD00017 September 2013 002 E. coli 30D Conc. 161 170.231 9/1/2013 



DSW/EAS 2015-06-04 Tiffin River Watershed 2012-14 December 15th 2015 
 

123 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Figure 42. Annual nitrate+nitrite loadings for the Archbold WWTP from 2003-2013. 

 
Figure 43. Annual total phosphorus loadings for the Archbold WWTP from 2003-2013. 



DSW/EAS 2015-06-04 Tiffin River Watershed 2012-14 December 15th 2015 
 

124 

Village of West Unity WWTP (Ohio EPA Permit # 2PB00021) 
The village of West Unity WWTP provides sanitary wastewater treatment to approximately 1,730 
people.  The municipal wastewater treatment plant consists of an activated sludge plant with an average 
daily design flow of 0.325 MGD.  The Village’s sanitary waste discharges into Walnut Run (RM 3.75) that 
flows into the Tiffin River at RM 41.14. 
 
The West Unity WWTP had permit limit violations for E.coli in May 2013 and from August to September 
2013 contributing to the non-attainment status of the class A primary contact recreation criterion 
downstream in the Tiffin River during the 2013 sampling.  Ammonia permit limit exceedances occurred 
at the facility in July 2013 but violations of the ammonia criteria were not observed at the nearest 
downstream monitoring location on the Tiffin River.  The permit limit exceedances of E.coli and 
ammonia are documented in Table 22. 
 
Table 22. West Unity WWTP permit limit violations. Note: All E. coli values are expressed as colony forming units (cfu) per 100 

ml of water. 

Permit No Reporting Period Station Parameter Limit Type Limit 
Reported 
Value 

Violation 
Date 

2PB00021 May 2013 001 E. coli 7D Conc. 362 424.264 5/22/2013 
2PB00021 July 2013 001 Ammonia (NH3) 7D Conc. 2.1 4.5 7/1/2013 
2PB00021 July 2013 001 Ammonia (NH3) 7D Conc. 2.1 7.9 7/8/2013 
2PB00021 July 2013 001 Ammonia (NH3) 30D Conc. 1.4 3.4 7/1/2013 
2PB00021 August 2013 001 E. coli 7D Conc. 362 2754.99 8/22/2013 
2PB00021 September 2013 001 E. coli 7D Conc. 362 2877.49 9/1/2013 
2PB00021 September 2013 001 E. coli 7D Conc. 362 916.515 9/15/2013 

 
Pollutant loadings from the village of West Unity WWTP between 2003 and 2013 were evaluated and 
annual statistics for nitrate + nitrite, total phosphorus, and ammonia loadings are displayed in Figure 44 
through Figure 46.  The annual nitrate + nitrite loadings have remained steady.  Phosphorus loads 
fluctuated with flow, but the overall trend remained steady.  Median (50th percentile) ammonia loading 
from the plant has displayed an increasing trend since 2008 and exceeded ammonia permit limits in 
2013 as noted above.  Evaluation of Walnut Run should be considered in the next assessment of the 
Tiffin River watershed. 



DSW/EAS 2015-06-04 Tiffin River Watershed 2012-14 December 15th 2015 
 

125 

 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 
 

Figure 44. Annual nitrate+nitrite loadings for the West Unity WWTP from 2003 – 2013. 

 

Figure 45. Annual total phosphorus loadings for the West Unity WWTP from 2003 – 2013. 

 



DSW/EAS 2015-06-04 Tiffin River Watershed 2012-14 December 15th 2015 
 

126 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 